null
Created with Sketch. Created with Sketch.

Electrical/Seat

FIG23: ELECTRICAL/SEAT

blazer200r-electrical-seat.jpg

NO.

PART#

DESCRIPTION

1

6100167080G000

RECTIFIER COMP. REGULATE

2

61770600010005

NUT M6

3

57890601610005

BOLT M6X16

4

7010076080G002

SWITCH PANEL COVER

5

28234201300005

BOLTS T4.2X13

7

6000133080G000

HORN BUTTON

8

6000159250G000

ENGINE STOP BUTTON

 

9

6000165080G001

POWER ON SWITCH

10

9700001250G000

SPECIAL BOLT M7/16X28

11

9700003250G000

BELT NUT M7/16

12

93001200000001

LOCKING WASHER

13

9700002250G000

BELT WASHER12

14

6000328080G000

SAFETY BELT

17

6000330080G001

SEAT COMP.R

18

6000057080G000

SEAT RAIL SET

19

6000331080G001

SEATCOMP.L

20

37000804512503

BOLT STRAP M8X1.25X45

21

61770800012505

FLANGE NUT M8

22

57870804012505

BOLT STRAP M8X1.25X40

23

6000188080G0A1

WIRE HARNESS

24

6000145080G0A0

FUEL FILLER CAP COMP

25

57890603210005

FLANGE BOLT,M6×32

26

61870600012505

NYLON NUT M6

27

6000046250G000

FUEL COCK ASSY

28

7020029050G000

FUEL TUBE,#2

29

6000056250G000

FILTER

30

621A0800000000

FUEL TUBE CLIP

31

7020030050G000

FUEL TUBE,#1

32

5002100050G000

TUBING SPRING

33

JF168FLH-8CC

ENGINE COMP.

34

12111208034

RIBBON 200MM

35

8120000080GA00

SWITCH OF HEADLIGHT

36

4000019080GH01

FUEL TANK COMP

37

27280121001000

OVER FLOW VALVE

38

7020031050G000

FUEL PIPE

39

621A0900000000

FUEL TUBE CLIP